

TUBE TEST REPORT

SR.NO	TUBE BODY	OBSERVATIONS	OBSERVATIONS
1	TUBE SIZE	3.00-18	3.00-18
2	TUBE WEIGHT (in Kg)	0.470	0.457
3	FLAT WIDTH (MM)	85	85
	PARAMETERS	NATURAL RUBBER TUBE	BUTYL RUBBER TUBE
1	TENSILE STRENGTH (Mpa)	9.96	9.69
2	ELONGATION AT BREAK %	496.76	518.95
3	MODULUS @ 100% (Mpa)	2.15	1.99
SR.NO	TUBE JOINT	OBSERVATIONS	OBSERVATIONS
1	JOINT STRENGTH (Mpa)	7.77	7.42
SR.NO	OTHER REQUIRED TEST	OBSERVATIONS	OBSERVATIONS
1	CIRCUMFERENTIAL GAUGE VARIATION %	8.59	9.13
2	SPECIFIC GRAVITY	1.20	1.17
3	ASH CONTENT %	19.87	8.59
4	TENSION SET AT ROOM TEMP.	11.74	8.93
5	SMELL	OK	OK
6	FINISH	OK	OK



EASTMAN HONGKONG PRIVATE LTD. (QINGDAO REPRESENTATIVE OFFICE)

香港伊斯特曼有限公司

No. 90, Songyuan building materials wholesale market, Jiaonan, Shandong, China Tel: (+86-532) 86118545 | Web: www.eastmantires.com

青岛胶南松园建材批发市场90号